
  ni i i I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I 

I I I I I I I I I I I I I I I I I I 
I T A L Y  -  1 9 7 1  

 

 
 



MOTORCYCLE PARTS LIST SM125 

2 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

3 

 

 

 

 

 

E-01 CYLINDER BODY 

No Code No NAME Q.ty  

1 27010930 Cylinder body 1  

2 76220001 Piston assembly 1  

3 21040047 Piston pin 1  

4 72080133 Shield ring-piston pin 2  

5 21030599 Piston ring 1  

6 72150236 O-shape washer 1  

7 17050010 Union 1  

8 72060169 Dowel pin 4  

9 72012194 Hexagon socket bolt-M6*23 1  

10 20070005 Water temperature sensor 1  

11 72150213 O shaped ring-oil pipe -10*1.9 1  

12 72010155 Bolt-M6*12 1  

13 72040157 Washer- 6.5*13*2 1  

14 72130612 Gasket-cylinder head 1  

15 72130636 Gasket-cylinder body 1  

16 72010157 Bolt-M6*16 1  

17 21020156 P isto n 1  

18 M 000A01635 Engine gasket kit 1  

19 M000A01636 Engine sealing ring kit 1  

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

5 

 

 

 

 

 

E-02 CYLINDER HEAD 

No Code No NAME Q.ty  

1 76220002 Cylinder head assembly 1  

2 161795502 Dosel pin-8*10 2  

3 73131643 Oil jet 4  

4 72010168 B0LT-M6*30 6  

5 72010388 Bolt-M6*32 2  

6 72150236 O-shape washer 1  

7 22011314 Cylinder head 1  

8 72150235 O-shape washer 1  

9 72150234 O-shape washer 1  

10 72012193 Bolt 2  

11 72012142 Cylinder bolt 4  

12 72040378 Iron washer 4  

13 17060162 Output water pipe, cylinder head 1  

14 70090234 Needle bearing 1  

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

7 

 

 

 

 

 

E-03 UPPER COVER,CYLINDERHEAD 

No Code No NAME Q.ty  

1 22150325 Upper cover, cylinder head 1  

2 73131648 Waste gas separation plate 1  

3 72012186 Bolt- M5*10 2  

4 11050035 Breather pipe fitting 1  

5 72150213 O shaped ring-oil pipe-10*1.9 1  

6 72150230 Seal ring-cylinder cover 1  

7 72150233 Sealing ring for spark plug hole of cylinder head cover 1  

8 72012182 Connecting bolt-cylinder head cover 4  

9 73012547 Seal gasket-cylinder head cover bolt 4  

10 22020098 Intake valve 2  

11 22020099 Exhaust valve 2  

12 22040010 Valve lock nip 8  

13 22030022 Upper holder, valve spring 4  

14 22030023 Lower holder, valve spring 4  

15 72120165 Valve spring 4  

16 22070033 Rocker arm axle 2  

17 22050045 Rockerarm 4  

18 72012177 Plug 2  

19 72040667 luminium washer-10*16*1.5 2  

20 22020116 1.2 Pad, valve adjusting 4  

 22020117 1.25 Pad, valve adjusting 4  

 22020118 1.3 Pad, valve adjusting 4  

 22020119 1.35 Pad, valve adjusting 4  

 22020120 1.4 Pad, valve adjusting 4  

 22020121 1.45 Pad, valve adjusting 4  

 22020122 1.5 Pad, valve adjusting 4  

 



SU~sl l^uuumumu um I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I 
I T A L Y  -  1 9 7 1  

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

9 

 

 

 

 

 

E-03 UPPER COVER,CYLINDERHEAD 

No Code No NAME Q.ty  

 22020123 1.55 Pad, valve adjusting 4  

 22020124 1.6Pad, valve adjusting 4  

 22020125 1.65 Pad, valve adjusting 4  

 22020126 1.7 Pad, valve adjusting 4  

 22020127 1.75 Pad, valve adjusting 4  

 22020128 1.8 Pad, valve adjusting 4  

 22020129 1.85 Pad, valve adjusting 4  

 22020130 1.9 Pad, valve adjusting 4  

 22020131 1.95 Pad, valve adjusting 4  

 22020132 2.0 Pad, valve adjusting 4  

 22020133 2.05 Pad, valve adjusting 4  

 22020134 2.1 Pad, valve adjusting 4  

 22020135 2.15 Pad, valve adjusting 4  

 22020136 2.2 Pad, valve adjusting 4  

 22020137 2.25 Pad, valve adjusting 4  

 22020138 2.3 Pad, valve adjusting 4  

 22020139 2.35 Pad, valve adjusting 4  

 22020140 2.4 Pad, valve adjusting 4  

 22020141 2.45 Pad, valve adjusting 4  

 22020142 2.5 Pad, valve adjusting 4  

 22020143 2.55 Pad, valve adjusting 4  

 22020144 2.6 Pad, valve adjusting 4  

 22020145 2.65 Pad, valve adjusting 4  

 22020146 2.7 Pad, valve adjusting 4  

 22020147 2.75 Pad, valve adjusting 4  

 22020148 2.8 Pad, valve adjusting 4  

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

11 

 

 

 
 

 

E-03 UPPER COVER,CYLINDERHEAD 

No Code No NAME Q.ty  

 22020149 2.85 Pad, valve adjusting 4  

 22020150 2.9 Pad, valve adjusting 4  

21 72110237 Oil drip pan 4  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 



MOTORCYCLE PARTS LIST SM125 

13 

 

 

 

 

E-04 CRANKSHAFTCONNECTING ROD ASSY 

No Code No NAME Qty  

1 21010216 
Crankshaft connecting rod 

assy 

1  

2 21090022 Balance shaft 1  

3 21210011 5*5*13 TAB 1  

4 24020094 Balance driven teeth 1  

5 72040670 Iron washer-10.5*24*3 1  

6 72020545 Balance shaft lock nut 1  

7 24020093 Balance driving gear 1  

8 21210013 Crankshaft woodruff key 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



MOTORCYCLE PARTS LIST SM125 

14 

 

 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

15 

 

 

 

 

E-05 CAMSHAFTAXLE & TENSION DEVICE 

No Code No NAME Q.ty  

1 76220003 Cam assy - inlet 1 
 

2 22190019 Camshaft bearing 6202NR 2  

3 21210012 Half round key 2  

4 15170125 Intake timing driven gear 1  

5 17010012 Water pump drive gear 1  

6 72020552 Flanged nut-M8*1 1  

7 76220004 Cam assy - exhaust 1 
 

8 15170126 Exhaust timing driven gear 1  

9 72012176 Exhaust cam bolt 1  

10 15150023 Tension device 1  

11 72130620 Gasket-tension device 1  

12 72010163 Bolt M6*25 2  

13 73012518 Guide plate-chain 1  

14 73012517 Tension plate-chain 1  

15 72012183 Bolt-tension plate-M6*14 1  

16 73012519 Back plate-chain 1  

17 72010157 Bolt M6*16 1  

18 15160047 Timing chain 1  

1
9  

73131547 Back plate-chain 1  

20 72010157 Bolt M6*16 1  

21 72040431 Iron washer-8*20*2 1  

22 72010599 Bolt M6*75 1  

23 22080062 Intake camshaft assembly 1  

24 22080063 Exhaust camshaft assy 1  

 



MOTORCYCLE PARTS LIST SM125 

16 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

17 

 

 

 

 

E-06 OIL PUMP ASSY 

No Code No NAME Q.ty  

1 20010078 Oil pump assy 1  

2  20080022 Driven gear, oil pump 1  

3 20080024 Ring for shaft 99 1  

4 20080023 Dowel pin-3*16.8 1  

5 72011021 Oil drain bolt M12*1.5*15 1  

6 72040159 Aluminium washer-12.5*20*1.5 1  

7 72130623 Gasket-right crankcase cover 1  

8 72010388 Bolt M6*32 2  

9 8000B0593 Paper core 1  

10 72120166 Oil filter spring 1  

11 14090088 Engine oil fitler cover 1  

12 72150237 O-shape washer-48.1*1.8 1  

13 72010157 Bolt M6*16 2  

14 11060002 Engine oil filting net 1  

15 73012556 Engine oil plug 1  

16 72150018 O-shape wash er-18*3.5 1  

17 13012114 Rig ht crankcase cover 1  

18 72010387 Bolt M6*28 1  

19 72010389 Bolt M6*40 9  

20 72060012 Dowel pin-8*14 2  

21 72060013 Dowel pin-8*12 2  

22 73012527 Oil sight glass 1  

23 72040677 Iron washer-14*22*1 1  

24 72080073 Shield ring-axle 22 1  

25 72110169 Oil seal-12*22*5 1  

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

19 

 

 

 
 

 

E-07 FRONT COVER,LEFTCRANKCASE ASSY 

No Code No NAME Qty  

1 14011082 Front cover, left crankcase assy 1  

2 14060081 Larger inspection hole cover 1  

3 72130624 Gasket-left crankcase cover 1  

4 72060012 Dowel pin-8*14 2  

5 72010390 Bolt M6*45 2  

6 72010169 Bolt M6*35 4  

7 72010387 Bolt M6*28 2  

8 72010388 Bolt M6*32 1  

9 72150152 O-shape washer-27.4*2.65 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

21 

 

 

 

 

 

E-08 LEFT CRANKCASE ASSY 

No Code No NAME Q.ty  

1 11010698 Left crankcase assy 1  

2 70090249 Rolling bearing 1  

3 70090137 Ball bearing 1  

4 70090005 Rolling bearing -6204 1  

5 72110011 Secondary shaft oil seal 1  

6 72110012 Oil seal 1  

7 11080005 Press pin body 1  

8 73131647 Pressure plate of pin body 1  

9 72010157 Bolt M6*16 1  

10 72010393 Bolt M6*70 5  

11 72010389 Bolt M6*40 6  

12 72010169 Bolt M6*35 1  

13 72010392 Bolt M6*65 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

23 

 

 

 

 

 

E-09 RIGHT CRANKCASEASSY 

No Code No NAME Qty  

1 12010652 Right crankcase assy 1  

2 70090249 Rolling bearing 1  

3 70090011 Ball bearing 1  

4 70090138 Ball bearing 1  

5 72130610 Gasket-crankcase 1  

6 72010390 Bolt M6*45 1  

7 72060012 Dowel pin-8*14 2  

8  73131276 Magneto harness clamp 2  

9 72010157 Bolt M6*16 2  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

25 

 

 

 

 

 

E-10 CLUTCH BADY 

No Code No NAME Qty  

1 24020060 Drive gear 1  

2 24070322 Clutch cover 1  

3 24070155 Bushing 1  

4 24070312 Clutch washer 1  

5 24070248 Clutch center sleeve assembly 1  

6 24070219 Clutch washer 1  

7 24070221 Locking nut- M14*1 1  

8 24070223 Rolling bearing-6003 1  

9 72020546 Locking nut- M14*1 1  

10 21210013 Crankshaft woodruff key 1  

11 72060031 Dowel pin-3*12 1  

12 24030070 Clutch operating lever 1  

13 72120103 Clutch lever spring 1  

14 72110024 Clutch lever oil seal 1  

15 73131855 Plate 1  

16 72010387 Bolt M6*28 2  

17 24070220 Clutch push-rod 1  

18 72040463 IRON WASHER-14.2*29*2.8 1  

19 24120170 Clutch bady 1  

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 
 



MOTORCYCLE PARTS LIST SM125 

27 

 

 

 

 

E-11 GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY 

No Code No NAME Q.ty  

1 15020130 Main shaft assy 1  

2 15030170 Countershaft assy 1  

3 15170128 Output chain wheel 1  

4 73130522 Output sprocket retainer plate 1  

5 72010090 Bolt- M6*10 2  

6 M000P00335 Sprocket cover 1  

7 M000P00336 Engine chain protection bracket 1  

8 10000349 Bolt- M6-L20 2  

9 M000A03922 Shift lever 1  

10 15140055 Shifting fork, middle 1  

11 F000P01351 Rubber sleeve 1  

12 15140053 Shifting fork, right 1  

13 11040208 Gear indicator 1  

14 72010386 BOLT- M6*22 2  

15 10000349 Bolt- M6-L20 1  

16 15050080 Gearshift drum assy 1  

17 15090014 Gearshift wheel 1  

18 15180039 Pin 2  

19 72010094 Bolt- M6*20 1  

20 15140041 Shifting fork axle I 1  

21 15140042 Shifting fork axle II 1  

22 15080023 Gear positioning plate 1  

23 72040676 Iron washer-6*12*1 1  

24 72120121 Spring 1  

25 72011366 Bolt-Gear positioning plate-M6*16.5 1  

26 15070072 Gearshift axle assy 1  

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

29 

 

 

 

 

 

E-11 GEARSHIFT DRUM ASSY & GEARSHIFT AXLE ASSY 

No Code No NAME Qty  

27 15130036 Gearshift axle 1  

28 15130037 Washer-14*21*1 1  

29 72011772 Bolt-M8*30 1  

30 15140054 Shifting fork, left 1  

31 72040567 Iron washer-8*13*1.2 1  

32 F000P03942 Wire clip 2  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 



MOTORCYCLE PARTS LIST SM125 

31 

 

 

 

 

E-12 ECU&STATOR, MAGNETO 

No Code No NAME Q.ty  

1 8000B0563 Voltage regulator 1  

2 8000B1061 Voltage regulator plate 1  

3 10000349 Bolt- M6-L20 2  

4 10000387 Aluminum alloy spacer ring 2  

5 10000011 Headlamp/temperature controller 1  

6 31270006 Fan control relay 3  

7 E000P04802 Side bracket switch converter 1  

8 10000349 Bolt- M6-L20 2  

9 10000377 Flanged Bush-96.25*98*914*H6.3 2  

10 E000A04509 ECU 1  

11 10000403 H-shaped rubber 2  

12 10000340 Self-locking nut-M6-SP7 2  

13 72012186 Bolt-M5*10 2  

14 73131652 Igniton coil pressing plate 1  

15 31170039 Spark plug 1  

16 10000016 Ignition loop 1  

17 73012716 Ignition coil rubber sleeve 1  

18 31150203 Rotor, magneto 1  

19 72040463 Iron washer-14.2*29*2.8 1  

20 21210013 Crankshaft woodruff key 1  

21 72020426 Nut-magneto 1  

22 72010386 Bolt-M6*22 3  

23 31140381 Stator, magneto 1  

24 73131651 Clip-magneto cable 1  

25 72010157 Bolt-M6*16 1  

26 72010157 Bolt-M6*16 2  

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

33 

 

 

 

 

 

E-13 STARTING MOTOR 

No Code No NAME Q.ty  

1 31160513 Starting motor 1  

2 72011196 Bolt-M6*25 2  

3 15110038 Dual gear, hole type 1  

4 24080021 Dual gear 1  

5 15110061 Gear wheel assy, starting clutch assembly 1  

6 72040668 Iron washer-10*18*2 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 
 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

F-01 EFI 

No Code No NAME Q.ty  

1 M000A04435 Throttle body assembly 1 
 

2 M000P04450 Air intake pipe 1  

3 31350090 Solenoid valve 1  

4 F000P04537 Adsorption tube 1  

5 F000P04536 Adsorption tube 1  

6 F000P00855 Solar term door trim 1  

7 10000355 Bolt-M5*L12 2  

8 U00055134 Nut clamp M5 1  

9 M000P01454 O-ring 1  

10 F000P04534 Bracket-magnetic valve 1  

11 10000349 Bolt- M6-L20 3  

12 10000346 Bolt-M6*L10 2  

13 F000P04533 Bracket-charcoal canister 1  

14 10000166 Clip-air takein pipe hose 1  

15 F000P04538 Vent pipe 1  

16 E000P04447 Charcoal canister 1  

17 31350179 Fuel injector 1 
 

18 E000P04443 Nut,Fuel injector 1  

19 10000347 Bolt-M6*L14 4  

20 72080150 Fuel injector spring 1  

21 10000219 O-ring on fuel injector 1  

22 62ND15504 Washer-^6.4*^12-H1 4  

23 10000218 Lower O-ring of fuel injector 1  

24 U00046893 Nut clamp M6*1 2  



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

 

 

F-02 RADIATOR ASSY 

No Code No NAME Q.ty  

1  F000P00022 Left, radiator 1  

2  F000P00025 H-shaped rubber 6   

3 10000343 Washer-D22-D6.5-SP1 6   

4 10000350 Bolt-M6*L25 6   

5 800059802 Bushing 6   

6  F000P04121 Thermostat tube 1   

7 10000536 Anchor ear 1   

8  F000P04120 Water cooled bypass pipe 1   

9 10000142 Anchor ear 1   

1 0  8B0075984 Thermostat 1   

1 1  8A0099475 Anchor ear 2   

1 2  F000P01340 Radiator water pipe 1   

13 F000P04122 Thermostat pump hose 1   

14 8B0099475 Anchor ear 2   

15 F000P04119 Three way water pipe 1   

16 8A0099475 Anchor ear 2   

17 80A0A0872 Radiator grille 2   

18 F000P00023 Right, radiator 1   

19 F000P00717 Water tank cover 1   

2 0  8000H1981 Anchor ear 2   

2 1  8D00H1298 Water tank connecting pipe 1   

2 2  F000P01473 Expansion tank 1   

23 800040427 Water bottle cover 1   

24 F000P01785 Thermal reflective stickers 1   

25 10000355 Bolt-M5*L12 2   

26 8000A1281 Kettle pipe 1   

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 

 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

 

F-02 RADIATOR ASSY 

No Code No NAME Q.ty  

27 8H0092249 Anchorear 1  

28 10000331 Single side adhesive foam 1  

29 17010011 Water pump 1  

30 17220006 Water pump axle 1  

31 72080136 Shield ring-hole 926 1  

32 17230008 Water pump bearing 1  

33 72080135 Shaft ring 9IO 1  

34 72130621 Base water pump gasket 1  

35 17240008 Oil seal, water pump 1  

36 17230009 Washer 1  

37 17230006 Impeller 1  

38 72130625 Gasket-water pump cover 1  

39 8B0091687 Anchorear 1  

40 72012184 Bolt-M5*38 4  

41 72012185 Bolt-M5*48 2  

42 14140035 Water pump cover 1  

43 8000A7715 Fan, water cooler 1  

44 10000333 Self-locking nut-M4 4  

45 F000P0068
5 

Bracket-fan 1  

46 10000314 Bolt-M4*-L25 4  

47 10000340 Self-locking nut-M6-SP7 2  

48 10000348 Bolt-M6*L16 2  

49 U00055134 Nut clamp M5 2  

50 10000568 Anchorear 2  

51 17050013 Water pump cover nozzle 1  

52 72060171 Dowel pin-4*8 2  



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

41 

 

 

 

 

 

F-03 AIR FILTER 

No Code No NAME Q.ty  

1 F000A04512 Air filter assembly 1  

2 F000P01594 Air filter element 1  

3 8G0099475 Clamp, air cleaner 1  

4 10000389 Aluminum alloy plug 1  

5 8A0092249 Anchorear 1  

6 F000P01559 Vent pipe 1  

7 F000P02041 Screw-M5*20 4  

8 F000P01448 Air inlet pressure plate 1  

9 F000P01447 Air filter intake pipe 1  

10 F000P02028 Clip 1  

11 ZE0067997 Bolt-M5*1-L10 4  

12 F000P04800 Bracket-insurance box 1  

13 10000364 Step bolts-M5-L16 2  

14 10000362 Step bolts-M5-L12 1  

15 U00055134 Nut clamp M5 1  

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI 

■■■■lllllllllllllllllllllllllllllllllllllllllllllllllll

lllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I  r  A  L  Y  -  1  9  7  1  4 3  

 

 

 

 

 

F-04 FRAME ASSEMBLY 

No Code No NAME Q.ty  

1 F000A04467 Finished frame 1  

2 800087243 Needle bearing 2  

3 U00046893 Nut clamp M6 6  

4 F000A02082 Rear part, frame 1  

5 10000352 Bolt-M8-L*25 2  

6 800069150 Cushion lock plate 1  

7 800033373 Rivet 2  

8 8R0069138 Bolt M10-L125 2  

9 F000P01286 Bush 2  

10 72012348 Bolt M10-L110 2  

11 10000335 Self-locking nut M10*SP10 4  

12 F0A0P01348 Rear suspension support 1  

13 10000566 Direction lock cover 1  

14 8AA059433 Chain guide wheel 2  

15 10000354 Ball bearing 4  

16 10000382 Spacer ring 2  

17 10000318 Bolt M8*L40 2  

18 F000P02394 Side stand 1  

19 F000P01802 Screw, side stand 1  

20 10000391 Spring, side stand 1  

21 10000390 Spring, side stand 1  

22 F000P01246 L.H. footrest 1  

23 F000P01247 R.H. footrest 1  

24 F000P00138 Rubber 1  

25 F000P00139 Rubber 1  

26 72060170 Pin 2  



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

45 

 

 

 

 

F-04 FRAME ASSEMBLY 

No Code No NAME Q.ty  

27 10000380 Washer-D16-D10.5-SP1 2  

28 64ND20068 Split pin-L18-THK2.0 2  

29 800096907 Left footrest spring 1  

30 800096908 Right footrest spring 1  

31 F000A02131 Right footrest 1  

32 F000A02133 Left footrest 1  

33 8A0085928 Vulcanized right footrest 1  

34 8A0085929 Vulcanized left footrest 1  

35 10000392 Pin 2  

36 10000322 Clip ring 2  

37 10000323 Steel ball 2  

38 10000371 Spring 2  

39 62N115763 Washer 1  

40 8000B0157 Engine guard 1  

41 10000344 Bolt M6*L15 4  

42 E000P01648 Side bracket switch 1  

43 E000P01117 Magnet 1  

44 10000313 Bolt-M4-L10 3  

45 10000378 Direction lock 1  

46 8000H0235 Spring pin 1  

47 80A0H1852 Right passenger armrest 1  

48 80A0H1853 Left passenger armrest 1  

49 10000317 Bolt M8*L20 4  

50 10000356 Bolt M8*L20 2  

51 10000363 Bolt M8*L30 2  

52 800043394 Nail 1  

53 800037946 Spring 1  

 



SI/vlN Î ii ii iii ii i ii i ii 11 ii 11111111 ii 111 ni i i mi i ii 11 

ii i iM i 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

47 

 

 

 

 

F-05 FRONT FORK ASSEMBLY 

No Code No NAME Q.ty  

1 F000P01300 Upper connecting plate 1  

2 F000P00912 Plug 1  

3 8A0069315 Nut 1  

4 8A0087717 Nut 1  

5 10000369 Bolt M8*L40 6  

6 F000A01301 Lower connecting plate 1  

7 F000P01304 Right front shock absorber 1  

8 F000P01305 Left front shock absorber 1  

9 10000270 Side reflector 2  

10 F000P01591 Connecting clamp, handlebar tube 2  

11 8A00B1959 Bolt M8*L30 4  

12 800087745 Washer 2  

13 800087736 Washer 1  

14 F0A0P01012 Left shock absorber guard 1  

15 F0A0P01013 Right shock absorber guard 1  

16 10000360 Step bolts M6*L8 6  

17 F0A0P01312 Oil pipe fixing plate 1  

18 F0A0P01455 Oil pipe fixing plate 1  

19 ZA0084658 Self tapping screw-M5-L20 2  

20 Z00084658 Screw-M5-L16 2  

21 F000P02052 Bolt M8*L30 4  

22 ZB0067997 Screw M5*0.8-L30 2  

23 80A093283 Shock absorber ring 2  

24 10000334 Nut M5 2  

25 F000P03641 Oil seal kit 2  

     

 



MOTORCYCLE PARTS LIST SM125 

48 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

49 

 

 

 

 

 

 

F-06 REAR SHOCK ABSORBER ASSEMBLY 

No Code No NAME Qty  

1 F000P01311 Rear shock absorber 1  

2 10000345 Bolt-M10*-L40 1  

3 10000335 Self-locking nut M10*SP10 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

51 

 

 

 

 

 

 

F-07 EQUALIZER\TIE ROD 

No Code No  NAME Q.ty  

1 F000P01592  Tie rod 1  

2 10000337  Ball bearing 6  

3 10000328  Oil seal 8  

4 Y000B0240  Tie rod shaft 1  

5 10000409  Tie rod bushing 2  

6 F000P01593  Equalizer 1  

7 10000327  Ball bearing 1  

8 YA00B0240  Tie rod shaft 2  

9 10000410  Tee bushing 4  

10 10000336  Nut-M12 3  

11 10000367  Bolt-M10*L47 1  

12 10000407  Bush-rear shock absorber 1  

13 10000335  Self-locking nut M10*SP10 1  

      

      

      

      

      

      

      

      

      

      

      

      

      

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

53 

 

 

 

 

 

 

F-08 FORK ASSY 

No Code No NAME Qty  

1 F000A01306 Rear flat fork 1  

2 F000P01308 Flat fork buffer sleeve 2  

3 F000P01309 Needle bearing 2  

4 F000P01310 Left buffer bushing of flat fork 1  

5 F000P02067 Right buffer bushing of flat fork 1  

6 10000357 Nut M16 1  

7 10000329 Washer-D26-D17.2-SP1.5 1  

8 10000365 Bolt-M8*L50 2  

9 10000325 Nut M8 2  

10 10000324 Washer-D13-D8.4-SP2 2  

11 FA00P00173 Axle, rear fork 1  

12 8000B1166 Tube guide ledge 1  

13 10000326 Screw-D4.8*L13 5  

14 10000372 Flanged Bush-^5.25*97*914*H4.8 2  

15 F000P01358 Chain inner guide plate 1  

16 F000P00595 Chain outer guide plate 1  

17 10000351 Bolt-M6*L45 1  

18 10000340 Self-locking nut-M6-SP7 1  

19 10000353 Bolt-M8*L50 1  

20 10000339 Nut-M8 1  

21 8000H1320 Protect clip-chain 1  

22 10000355 Bolt-M5*L12 2  

23 10000330 Washer-D11-D5.5-SP1.5 4  

24 F000P01344 Chain box 1  

25 F000P01904 Washer-D5,5-D14,8-SP1,5 1  

26 10000383 Bush-^5*97*914*H7.8 1  

 



 

 

 

S U ^ J h ^ l n i l l l l l l l l  . . . . . . . . . . . . . . . . . . . .  M I M  M M  ■  l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l  I I I  I  I  I I  I  I  I I  I  I I I  
I  I I I  I  
I I A I Y  -  1  9 7 1  _  _  

 



MOTORCYCLE PARTS LIST SM125 

55 

 

 

5 6

 

F-08 FORK ASSY 

No Code No NAME Q.ty  

2 7  10000366 Bolt-M5*L20 1  

28 8000H3033 Oval-shaped washer 7  

29 F000P01334 Chain bar adjuster 1  

30 800096944 Chain bar adjuster 1  

31 F000P03732 Plain fork needle roller bearing 1  

32 800038521 Seal ring 4  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



MOTORCYCLE PARTS LIST SM125 

56 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

 

 

F-09 HANDLEBAR AND CONTROLS 

No Code No NAME Q.ty  

1 F000P01288 Handlebar 1  

2 F000A01655 Throttle control box 1  

3 800076688 Rubber,right handlebar 1  

4 800076687 Rubber, left handlebar 1  

5 8000B1927 Throttle cable 1  

6 F000P01292 Clutch lever assy 1  

7 F000P01293 Clutch cable unit 1  

8 F000P01471 Right rearview mirror 1  

9 FA00P01471 Left rearview mirror 1  

10 8000H1173 Left handlebar switches 1  

11 8000H1174 Right handlebar switches 1  

12 8000A1074 Rubber pin 1  

13 F000P01656 Throttle control pipe 1  

14 10000406 Rubber clamp 2  

15 F000A02943 Hand guard kit 1  

     

     

     

     

     

     

     

     

     

     

     



MOTORCYCLE PARTS LIST 

58 
I T A L Y  -  1 9 7 1  

 

 

SM125 

 

 ............................ I ............................... III............................. III .............................  .

 



MOTORCYCLE PARTS LIST SM125 

59 

 

 

 

 

 

 

F-10 FRONT FENDER\REAR FENDER ASSY 

No Code No NAME Q.ty  

1 F0A0A03015 Seat assy 1  

2 86610191A Front seat rubber pad 1  

3 F0A0P02255 Front fender 1  

4 F000P02259 Rear fender 1  

5 10000320 Bolt M6*L16 2  

6 F000P02257 Headlamp fairing 1  

7 10000373 Bushing-D9-D7-THK4.8 8  

8 8000A6644 Bracket-front fender 1  

9 F000P02261 Right rear side panel 1  

10 F000P02265 Left rear side panel 1  

11 10000349 Bolt- M6-L20 4  

12 10000341 Washer-D18-D6.4-SP2 4  

13 10000405 Washer 2  

14 10000362 Step bolts-M5*L12 4  

15 8000H1917 Seat lock catch 1  

16 10000413 Left panel thermal reflection Decal 1  

17 F000P02746 Rear inner mud retaining 1  

18 10000376 Flanged bush-e7*e9*e16*H8 2  

19 10000316 Bolt M6*L20 2  

20 10000315 Bolt M6*L12 2  

21 10000321 Washer-D18-D6.4-SP1 4  

22 10000348 Bolt-M6*L16 2  

23 8000H3018 Bracket, rear license plate 1  

24 F000P02278 Rear fender supporting 1  

25 72040078 Washer e5 2  

26 72020256 Nut M5 2  

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

61 

 

 

 

F-10 FRONT FENDER\REAR FENDER ASSY 

No Code No NAME Q.ty  

27 10000269 Rear reflector 1  

28 800088602 Fixing tape 2  

29 F000P02786 Right plate holder 1  

30 F000P02785 Left plate holder 1  

31 F000P02726 Tubing clamp 1  

32 800069551 Small fender 1  

33 10000362 Step bolts-M5*L12 2  

34 U00055134 Nut clamp M5 2  

35 10000340 Self-locking nut-M6-SP7 2  

36 10000381 Self tapping screw-D3.5-L13 2  

37 10000190 Spring washer-5mm 2  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



MOTORCYCLE PARTS LIST SM125 

I T A L Y  -  1 9 7 1  
62 

 

 

 

 

I I 11 I I I 11I I I I I I I I I 11 I I I I I I I I I I I I i l II i 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

 

 

F-11 FUEL TANK\FUEL PUMP COMBINATION 

No Code No NAME Qty  

1 F000P01258 Fuel tank 1  

2 FA00P01365 Fuel pump 1  

3 F000P02034 Fuel pump washer 1  

4 8E0091687 Anchorear 1  

5 10000370 Bolt-M5*L14 6  

6 F000P04514 High pressure oil pipe 1  

7 10000342 Bolt M6*L20 1  

8 10000404 Bush 1  

9 F000P04738 Fuel tank cover gurd protective cover 1  

10 F000A02664 Fuel tank cap 1  

11 F000P04412 Filter 1  

12 10000412 Rubber tube 1  

13 10000320 Bolt M6*L16 1  

14 10000408 Bush 1  

15 U00055134 Nut clamp M5 2  

16 800061362 Rubber washer 1  

17 8Z0092249 Anchorear 2  

18 8000B0647 Oil tank buffer rubber 2  

19 10000387 Aluminum alloy spacer ring 2  

20 8A0061362 Rubber washer 2  

21 10000332 Self tapping screw-D5.5-L19 2  

22 F000P02272 Right fuel tank cover 1  

23 F000P02269 Left fuel tank cover 1  

24 F000P02828 Rubber shield 1  

25 8H0092249 Anchorear 1  

26 10000359 Step bolts-M5*L8 8  



MOTORCYCLE PARTS LIST SM125 

I T A L Y  -  1 9 7 1  
64 

 

 

 

I I 11 I I I 11I I I I I I I I I 11 I I I I I I I I I I I I i l II i 



MOTORCYCLE PARTS LIST SM125 

65 

 

 

 

 

 

 

F-11 MVIMMÉ FUEL TANK\FUEL PUMP COMBINATION 

No Code No NAME Qty  

27 F000P04515 High pressure oil pipe 1  

28 10000362 Step bolts-M5*L12 2  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



MOTORCYCLE PARTS LIST SM125 

66 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

 

 

F-12 EXHAUST SYSTEM 

No Code No NAME Q.ty  

1 F000A04516 Front exhaust pipe 1  

2 F000P04811 Exhaust muffler pipe 1  

3 800048802 Anti scalding mushroom rubber head 1  

4 8000H2219 Straps,exhaust muffler 1  

5 8000H1864 Shroud for spectral AA 1  

6 31350185 Oxygen sensor 1  

7 F000P01374 Exhaust flange 1  

8 F000P01375 Bush 1  

9 F000P01376 Washer 1  

10 10000356 Bolt M8*L20 2  

11 8000A1239 Spring 2  

12 800089302 H-shaped rubber for muffler 1  

13 8C00A7729 Muffler rear mounting bush 2  

14 10000368 Bolt-M6*L40 2  

15 800022271 Washer 2  

16 8000H0064 Tapered H-shaped rubber 1  

17 8000B0263 Muffler front mounting bush 2  

18 10000340 Self-locking nut-M6-SP7 2  

19 F000P01525 Heat-protecting cover 1  

20 800055703 Bolt M6*L14 6  

21 U00046893 Nut clamp M6 6  

22 800035112 Insulating washer 6  

23 62N115504 Washer 6  

24 F000P01526 Anti scald plate of muffler barrel 1  

25 F000P04519 Catalyst anti scald plate 1  

     



  ni i i I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I 

I I I I I I I I I I I I I I I I I I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

69 

 

 

 

 

 

 

F-13 COMBINATION OF FRONT LIQUID PRESSING PUMP 

No Code No NAME Q.ty  

1 F000A01289 Combination of front liquid pressing pu 
mp 

1  

2 F000P01617 Fixed block of front brake pump seat 1  

3 F000P01618 Front binding handle 1  

4 F000P01619 CBS upperpump cover 1  

5 10000406 Rubber clamp 2  

6 F000P01290 Front brake oil pipe 1  

7 F000P02044 Brake pipe screw 3  

8 800021480 Washer 6  

9 F000P01297 Rear brake oil pipe 1  

10 10000348 Bolt 2  

11 F000P01597 Speed sensor bracket 1  

12 10000369 Bolt M8*L40 2  

13 F000A01621 Front brake caliper 1  

14 F000P02030 Pad set, front brake 1  

15 10000325 Nut M8 1  

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

SI/NlNI ■■■■llllllllllllllllllllllllllllllllllllllllllllllllllllllllll I I I  I  I  I I I  I  I I  I  I  I I  I  I I I  I  

I T A L Y  -  1 9 7 1  

 

 

 

F-14 CBS SYSTEM 

No Code No NAME Qty  

1 F000A01294 Rear brake pump assembly 1  

2 F000P01295 CBS system 1  

3 F000P01296 CBS rear brake oil pipe 1  

4 F000P01298 CBS front brake oil pipe 1  

5 F000P02044 Bolt M10*19 2  

6 F000P02043 Bolt M10*28 1  

7 F000P02042 Rear brake switch cable 1  

8 800021480 Washer 9  

9 F000A01332 Rear brake caliper 1  

10 F000P02039 Oil cup cover 1  

11 F000P01568 CBS cover 1  

12 F000P01569 CBS plank 1  

13 10000372 Flanged Bush-95.25*97*914*H4.8 2  

14 U00055134 Nut clamp M5 2  

15 10000361 Bolt M5*16 2  

16 10000351 Bolt-M6*L45 2  

17 8000A7634 Rear brake arm assembly 1  

18 8000H5148 Brake pedal spring 1  

19 800022551 O-ring 2  

20 Y00055902 Bolt 1  

21 8A0069125 Limit wheel 1  

22 10000342 Bolt M6*L20 1  

23 8000A7635 Brake push rod 1  

24 8A0076055 Ball joint 1  

25 73032691 Fuel filter bracket 1  

26 10000348 Bolt-M6*L16 1  



MOTORCYCLE PARTS LIST SM125 

72 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

73 

 

 

 

 

 

 

F-14 CBS SYSTEM 

No Code No NAME Q.ty  

27 10000347 Bolt-M6*L14 2  

28 F000P02029 Rear brake pad set 1  

29 10000054 Nut-M6*1-CH10-SP3 1  

30 10000379 Washer D10,5-D25-SP2 1  

31 800056783 Ribbon 2  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

75 

 

 

 

 

 

 

F-15 M FRONT WHEEL 

No Code No NAME Q.ty  

1 F0B0A01600 Front wheel hub 1  

2 F000P01601 Front wheel neck bush 1  

3 F000P01602 Front wheel support ring 1  

4 F000P02032 Bearing 047*020*14 2  

5 F000P02037 Oil seal 047*032*7 1  

6 F000P01603 Front brake disc 1  

7 72012198 Bolt-M8*25 9  

8 F000P01378 Left brake disc protection 1  

9 F000P02036 Oil seal 047*025*7 1  

10 F000P01604 Left bush, front wheel 1  

11 F000P01605 Axle, front wheel 1  

12 F000P01324 Axle, front wheel bolt 1  

13 F000P03609 Front tires 1  

14 F000P02550 Valve 1  

     

     

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



MOTORCYCLE PARTS LIST SM125 

77 

 

 

 

 

 

 

F-16 REAR WHEEL 

No Code No NAME Q.ty  

1 F0B0A01606 Rear wheel hub 1  

2 F000P01607 Rear wheel buffer glue 5  

3 F000P01608 O-ring 1  

4 F000P01609 Rear wheel hub neck bush 1  

5 F000P01610 Rear wheel support ring 1  

6 F000P02035 Buffer oil seal 2  

7 F000P01612 Buffer body assy 1  

8 F000P01613 Rear disc brake plate 1  

9 72012198 Bolt-M8*25 3  

10 F000P01349 Sprocket 1  

11 ZF0062797 Screw M10-L30 5  

12 F000P01614 Left bush, rear wheel 1  

13 F000P01615 Right bush, rear wheel 1  

14 F000P01333 Axle, rear wheel 1  

15 10000358 Nut-M20*1.5-CH27-SP15 1  

16 F000P01611 Rear wheel buffer liner 1  

17 F000P02550 Valve 1  

18 FA00P01335 Chain 1  

19 F000P02031 Bearing 42*20*12 2  

20 F000P02032 Bearing 47*20*14 1  

21 F000P03610 Rear tire 1  

22 F000P02065 Oil seal - rear cushion 947*932*7 1  

     

     

     

     

 



MOTORCYCLE PARTS LIST SM125 

78 

 

 

 

 

 

 

 

 



MOTORCYCLE PARTS LIST SM125 

79 

 

 

 

 

F-17 METER\CORNERING LAMP 

No Code No NAME Q.ty  

1 10000378 Ignition switch lock 1  

2 800074258 Latch switch ring nut 1  

3 800035531 Key blank 2  

4 F000P04523 Meter 1  

5 F000A04524 Bracket-meter 1  

6 800095128 H-shaped rubber 3  

7 10000374 Flanged Bush-^14*97*95.25*H10 3  

8 10000361 Bolt M5X16 3  

9 10000372 Flanged Bush-^5.25*97*914*H4.8 1  

10 10000355 Bolt-M5*L12 1  

11 E000P04507 Cornering lamp 2  

12 E000P04508 Cornering lamp 2  

13 E000P04801 Flash relay 1  

14 8A0099652 Sensor 1  

15 800092668 Rubber clamp 3  

16 A000P04558 Quick manual 1  

     

     

     

     

     

     

     

     

     

     

 



SU Ĵh l̂nillllllll MIM MM ■ lllllllllllllllllllllllllllllllll III I I III I II I III I III I 
I T A L Y  -  1 9 7 1  

 

 

 
 



SM125 
MOTORCYCLE PARTS LIST 

81 

 

 

 

 

F-18 MAIN WIRING HARNESS 

No Code No NAME Q.ty  

1 E000A04506 Main cable 1  

2 8000A1053 Foam pad 1  

3 800056444 Ribbon 6  

4 10000388 Headlight 1  

5 8A0060283 Main line clamp 1  

6 E000A00026 Horn 1  

7 31070194 Battery 1  

8 10000402 Bolt-M5-L20 1  

9 8D00A1051 Rubber washer 1  

10 8000H0159 Bracket, battery 1  

11 8000A6484 Headlight bracket 1  

12 10000297 Ground wire 1  

13 10000296 Ground wire 1  

14 10000295 Positive electrode cable, battery 1  

15 80A050005 Ribbon 2  

16 E000P02437 Starting relay 1  

17 800070285 Fixed rubber 1  

18 10000381 Self tapping screw-D3.5-L13 4  

19 10000003 Taillamp adapter line 1  

20 800095128 H-shaped rubber 2  

21 10000348 Bolt-M6*L16 2  

22 10000375 Flanged Bush-^6.2*98*914*H10 2  

23 10000386 Taillight 1  

24 800056783 Ribbon 2  

25 32090077 License plate lamp 1  

26 10000334 Nut M5 1  

 



SI/vlN^I ii ii iii ii i ii i ii11 ii 11111111 ii 111 ni i i mi i ii 11 

ii i ni i 
I T A L Y  -  1 9 7 1  

 

 

 
 



SM125 
MOTORCYCLE PARTS LIST 

83 

 

 

 

 

F-18 MAIN WIRING HARNESS 

No Code No NAME Q.ty  

27 10000319 Bolt-M5*-L16 1  

28 10000567 Light bulb 1  

29 10000361 Bolt M5*16 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 



SI/vlN^I ii ii iii ii i ii i ii11 ii 11111111 ii 111 ni i i mi i ii 11 

ii i ni i 
I T A L Y  -  1 9 7 1  

 

 

 
 



SM125 
MOTORCYCLE PARTS LIST 

85 

 

 

 

 

F-19 DECAL 

No Code No NAME Q.ty  

1 F000P03952 Italy flag sticker 1  

2 F000P04143 Headlight fairing sticker 1  

3 F000P04174 L.H scoop upper sticker 1  

4 F000P04177 R.H scoop upper sticker 1  

5 M000P01373 Clutch cover sticker 1  

6 F000P04163 L.H rear mudguard sticker 1  

7 F000P04162 R.H rear mudguard sticker 1  

8 F000P04171 L.H panel sticker 1  

9 F000P04169 R.H panel sticker 1  

10 M0A0P00257 Ignition cover sticker 1  

11 F000P04173 L.H scoop sticker 1  

12 F000P04176 R.H scoop sticker 1  

13 F000P04165 LH sticker 1  

14 F000P04167 RH sticker 1  

15 F000P04186 Fork L.H protection sticker 1  

16 F000P04187 Fork R.H protection sticker 1  

17 F000P04160 Front mudguard sticker 1  

18 71011181 Tyres pressure label 1  

19 71011183 Chain sticker 1  

20 A000P03858 Decal unleaded fuel 1  

21 F000P01705 LH frame protection sticker 1  

22 F000P01704 RH frame protection sticker 1  

     

     

     

     

 



MOTORCYCLE 
PARTS LIST SM125 

  MINMIM Ml II I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I 

I I I I I I I I I I I I I I I I I I I 
I T A L Y  -  1 9 7 1  

 

 

 

 

 


